Manual de despiece

Generadores Serie QT
Modelo 27 kW

unmnwanmu
00000

LRRRRuLLRRRODIILOODD
LLRRDOYOUUDUDDDODDDD

/
&
DhRRRRRRRLLDDDDDDDDDDDO0DDDO0D

A PRECAUCION

NOIESTA DESTINADO AL USO EN APLICACIONES
CRITICAS DE SOPORTE A LA VIDA HUMANA.

iSOLO ELECTRICISTAS O CONTRATISTAS CALIFICADOS
DEBEN INTENTAR LA INSTALACION! iGASES DE ESCAPE
MORTALES! iSOLO PARA INSTALACION EN EXTERIORES!

90€£HO0 ezad op “wnN 0L/%0 V "A3Y 06148A0D



188890 - # DNIM VAU 740 1 4DVd 11/87/01 :H1IVd

MILZ '8 MNMZE 11V .01 T¥'¢ SLHVd NOWWOD L1V 076986 H ‘NOISIATY
-MHATA dHAO'TdXH

(@) 3LON 33S
NOILVHNBDIANOD
J1VNY3LV

ZH 06
d0dVNYd3L1v

V d10YD



EXPLODED VIEW: ALT COMMON PARTS 2.4L 10" ALT 22KW & 27KW

DRAWING #: 0G8881

APPLICABLE TO:

ITEM PART #

QTY.

DESCRIPTION

1

co~NOoOOTGOaPRWN

0G9009
0G9011
0G9341
0G9342
0G8318A
0G8366
020746
049226
051713
022129
0G9008
0G9010
0G9339
0G9340
0A5382A
075591
051787
0A5601A
0G8827
0G8827A
0A9375
022152
0G8311
042558
0J6102
0G8364
053607
051769
023365
0G0114
072578
0D8427
0A8830
029333A
063076
045771
077043A
077043C

REVISION: H-9869-C

DATE: 10/28/11

[ O e I - QT [ QU i Wi W Qi Wi W O G N Qi W QU W W (I (I QN N S T JC R JCRE (U I QI QG

RTR-104-22AD1 HI EFF
RTR-104-27AD2 HI EFF
RTR-104-22GD1 HI EFF
RTR-104-27GD2 HI EFF

HOUSING BLOWER MACHINED 2.4L
BLOWER HOUSING SCREEN
SCREW PPHM M5-0.8 X 8 ZINC
WASHER LOCK M5

WASHER FLAT M5

WASHER LOCK M8-5/16
STR-104-22AD1 HI EFF
STR-104-27AD1 HI EFF
STR-104-22GD1 HI EFF
STR-104-27GD1 HI EFF

BEARING CARRIER REAR LG PILOT
ASSY HOLDER BRUSH

SCREW HHC M4-0.7 X 16 G8.8
COVER REAR BEARING

STUD M8-1.25 475 LONG (27KW)
STUD M8-1.25 418 LONG (22KW)
SCREW RHM #10-24 X 2

WASHER LOCK #10

FLYWHEEL & RINGGEAR ASSY 2.4L
KEY SQ 3/8 X 1 STEEL

SCREW HHFC M10-1.5X 16 C10.9
PLATE FLEX 2.4L 10" ALT

SCREW HHC M12-1.75 X 35 G8.8
WASHER LOCK M12

WASHER SHAKEPROOF INT #8
SCREW HHC M12-1.25 X 15 C10.9
SPACER ROTOR SHAFT

WASHER LOCK M10 RIBBED ZINC
WASHER FLAT .341D X .75 OD

TIE WRAP UL 7.4"X .19" BLK (NOT SHOWN)
WASHER FLAT .531ID X 1.0620D
NUT HEX M8-1.25 G8 CLEAR ZINC
CONDUIT FLEX .38"ID ( 18” LG)
CONDUIT FLEX .75"ID ( 18” LG) (NOT SHOWN)

(1) APPLY MEDIUM STRENGTH BLUE THREADED LOCKING FLUID TO THREADS.

GROUP A

PAGE2OF 2



YEZLHO :ON Buimeiq

1d9 19 X049 NOILOANNOD :M3IA papojdx3

vV 400D

L

4

g jo ! abeq ZLI9L/) -8%e@
¢s W-LLpL-[ {UOISIADY
9 /0 14%

/Em_. \Munn 1 @/

je AL e

Ge 8¢
N
9¢

- €l

uVa O._.\

AN

4V §¢¢

Zl

ose6r0 [ woy 1 - M
e | vs | zuos @1 - miLzIMNZE
sossy0 | V9 € - WILZIMNZZ
050 | ve's B€ - MMOSIMNSZ n z < E m c I m A m < h
av8r0 [ ve 21 - WHog
20550 | ve 81 - MILZIMNZZ

Nid | ONILVY ONILVY
Lway | w3y J300W

NOILJ313S ¥aNVINE 3dd 1D




PEZLHO 'ON Buimesg

1d0 19 X089 NOILOINNOD :M3IA papojdx3

vV 410D

g Jo Z abeyd

WV 01
y 4

AR
H

o d
9 4
(d€) 94199
AR
H
uVau o._.\\.\
m_\
\_._ Y O d
<
a
8. 0L g |
B @/\%v_
2 .ﬁﬂ 1
»\A\A 3 A
5 o)
(d2) 29

¢Li9L/1 -eed
M-LipL-[ -UOISIASY

1VdIINIdd AV T



PEZLHO :"ON Buimesq

1d0 19 X089 NOILOINNOD :MaIA papojdx3

vV d010dD

g8 jo ¢ abed

CLI9L/) -2%eq
A-LIy|-r :UOISIASY

WV OL
yd

WY OL
yd

X N W
H 1
5 e B
N IR S
&
w8, 01 @ﬂ
T, 4
ar
INO (dg) bg
A
> H
WVu Ol
y d
d
N N N W
«8. 01
(dg) a3 (dz) og




EXPLODED VIEW: CONNECTION BOX C1 CPL

DRAWING #: 0H7234
APPLICABLE TO:

GROUP A

ITEM PARTH# QTY. DESCRIPTION
1 0H6795 1 CONBOX BACK/SIDES C1 CPL
2 0H6796 1 CONBOX TOP C1 CPL
(4)3 0H67330STOR 1 BRACKET GIMBAL CONTROL PNL RAW
4 O0H7115 2 KNOB M6-1.0 CONTROL PANEL
5 022097 2 WASHER LOCK M6-1/4
6 022473 4 WASHER FLAT 1/4-M6 ZINC
(3)7 SEE CHART 1 CIRCUIT BREAKER
8 052777 3 WASHER FLAT M3
9 043182 3 WASHER LOCK M3
10 051714 3 NUT HEX M3-0.5 G8 CLEAR ZINC
(4)11 0H81040ASOR 1 COVER DPE BREAKER NEXUS
12 045764 2 SCREW HHTT M4-0.7 X 8 ZP
13 022264 3 WASHER LOCK #8-M4
14 0A9457 1 DECAL NEUTRAL
15 REF 1 ASSY CTRL PROGRAMMED
16 0C2454 18 SCREW HWHT M6-1 X 16 N WA Z/JS
(2)17 0A1354A 1 REGULATOR - DC ALT
18 0D3700 6 NUT FLANGE M6-1.0 NYLOK
4)19 O0H88380STOR 1 SHIELD HIGH/LOW C1 RAW
20 056739 1 RELAY SOLENOID 12VDC PNL MNT
21 0F5458 12 SCREW HHSP #10 X 3/8 HI-LOW
22 042568 2 SCREW HHC M6-1.0 X 20 C8.8
23 051716 2 NUT HEX M5-0.8 G8 CLEAR ZINC
24 049226 2 WASHER LOCK M5
25 051713 2 WASHER FLAT M5
26 oD7177v 2 DIODE BRIDGE 1P 35A 1000V
27 OF5752F 1 RES WW 15R 5% 25W QK CONN
28 0H6267 1 COVER VOLTAGE SHIELD
29 056326 1 TRIM VINYL BLACK 1/8GP (3"LG)
30 0G3524 1 COVER BELL HOUSING CONBOX
(1)31 0D7393T REF TERM BLOCK 3P UL 12-20AWG
(1)32 0D7393U REF TERM BLOCK 4P UL 12-20AWG
(1)33 OF5376S0AR REF MX150L SLRRMNT 22-18 8P W/O GA
(1)34 OF5396S0AR REF MX150L SLRRMNT 22-18 12P W/OGA
35 057073 1 JUNCTION BLOCK 3/8-16
36 0C2265 3 SCREW PHTT M4-0.7 X 12 ZP
37 057329 1 LUG SLDLSS 350-#6X13/32 AL/CU
38 022237 1 WASHER LOCK 3/8
39 022241 1 NUT HEX 3/8-16 STEEL
40 025433 1 LUG SLDLSS #6-14 X 13/64 CU
41 023762 1 WASHER LOCK EXT #10 STL
42 0H7292 1 DECAL CUSTOMER CONTROL CONNECT
43 0H7293 1 DECAL CONBOX TB1 CONNECTIONS
44 029289 1 TAPE ELEC 1/2 FOAM (62" LG)
45 0J0489 1 DECAL CUSTOMER POWER CONNECT
46 0A2115 2 WASHER NYLON .257
47 0F6146 1 HANG TAG 2 WIRE START (NOT SHOWN)
48 0H6692 1 HARN CONBOX NEXUS (NOT SHOWN)
49 0D7178T REF FUSE ATO TYPE 7.5AMP (BROWN)
50 067210A 1 DECAL GROUND LUG
51 0J6701 1 GASKET WIRE ENTRY COVER
52 0H8006 1 DECAL CAUTION ELEC SHOCK SM
UL CIRCUIT BREAKER (225AF)
A 0G5249 REF CB 150A 2 POLE 240V 225AF
B 0H6846 1 COVER CB G 225AF C1 CONBOX
C O0F8432A 1 INSULATOR CB 2P 225AF
D 0G5734 1 SPRT CIRCUIT BREAKER G 225AF
E 038150 2 WASHER FLAT #8 ZINC
F 022264 2 WASHER LOCK #8-M4
G 022471 2 NUT HEX #8-32 STEEL
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 053640 2 SCREW RHM #8-32 X 3-1/4
K 0F8843 2 BUS BAR 200A LUG ADAPTOR
L 049897 4 SCREW SHC M8-1.25 X 20 G8

REVISION: J-1417-K

DATE: 1/16/12

Page 4 of 8



EXPLODED VIEW: CONNECTION BOX C1 CPL

DRAWING #: 0H7234 GROUP A
APPLICABLE TO:
ITEM PART# QTY. DESCRIPTION
M 022129 6 WASHER LOCK M8-5/16
022145 4 WASHER FLAT 5/16-M8 ZINC
P 045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC
R 058306 2 SCREW SHC M8-1.25 X 25 C12.9
S 0F8451 2 LUG SLDLSS 300 MCM-6 AL/CU
T 0G3259 1 DECAL TERMINAL SHOCK HZD BI
U 0J78230ASO0R 1 SHIELD CB HANDLE CONBOX
V 029289 1 TAPE ELEC 1/2 FOAM
W 036261 4 RIVET POP .125 X .275 SS
(1) ITEMS INCLUDED WITH HARNESS P/N 0H6692.
ITEMS USED ON 1.6L MODELS ONLY.

(3) SEE “C1 DPE BREAKER SELECTION” TABLE.
(4) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)
e  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.
e CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE
SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

)
(2)
)
)

REVISION: J-1417-K Page 5 of 8
DATE: 1/16/12



EXPLODED VIEW: CONNECTION BOX C1 CPL
DRAWING #: 0H7234

GROUP A

APPLICABLE TO:
ITEM PARTH# QTY. DESCRIPTION
UL CIRCUIT BREAKER (CC 2P)
A 0H4745 REF CB 0100A 2P 240V E CC LL
0H4746 REF CB 0125A 2P 240V E CC LL
0H4747 REF CB 0150A 2P 240V E CC LL
B 0H6847 1 COVER CB E CC 2P C1 CONBOX
C 051716 2 NUT HEX M5-0.8 G8 CLEAR ZINC
D 0H4656 1 CIRCUIT BREAKER SUPPORT (CC)
E 038150 2 WASHER FLAT #8 ZINC
F 022264 2 WASHER LOCK #8-M4
G 022471 2 NUT HEX #8-32 STEEL
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 053640 2 SCREW RHM #8-32 X 3-1/4
K 091526 2 SCREW PPHM M5-0.8 X 12 ZNC
L 023897 4 WASHER FLAT #10 ZINC
M 049226 2 WASHER LOCK M5
N 0H4698 1 INSULATOR CB 2P E TYPE CC
P 0J78230ASOR 1 SHIELD CB HANDLE CONBOX
Q 029289 1 TAPE ELEC 1/2 FOAM
R 036261 4 RIVET POP .125 X .275 SS
UL CIRCUIT BREAKER (CC/FG (3P) )
A 0H4913 REF CB 0100 3P 240V E CC LL
0H4914 REF CB 0125 3P 240VECCLL
0H5488 REF CB 0080 3P 600V E FG LL
0H5489 REF CB 0090 3P 600V E FG LL
B 0H7294 1 CB COVER E CC/FG 3P C1 CONBOX
C 0H4698A 1 INSULATOR CB 3P E TYPE CC/FG
D 0H4656 REF CIRCUIT BREAKER SUPPORT (CC)
0H5604 REF CIRCUIT BREAKER SUPPORT (FG)
E 038150 4 WASHER FLAT #8 ZINC
F 022264 4 WASHER LOCK #8-M4
G 022471 4 NUT HEX #8-32 STEEL
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 053640 4 SCREW RHM #8-32 X 3-1/4 (CC)
0H5721 4 SCREW PPHM #8-32 X 1-3/4 ZINC (FG)
K 091526 3 SCREW PPHM M5-0.8 X 12 ZNC
L 023897 6 WASHER FLAT #10 ZINC
M 049226 3 WASHER LOCK M5
N 051716 3 NUT HEX M5-0.8 G8 CLEAR ZINC
P 0J78230ASOR 1 SHIELD CB HANDLE CONBOX
Q 029289 1 TAPE ELEC 1/2 FOAM
R 036261 4 RIVET POP .125 X .275 SS

REVISION: J-1417-K
DATE: 1/16/12

Page 6 of 8



EXPLODED VIEW: CONNECTION BOX C1 CPL

DRAWING #: 0H7234 GROUP A
APPLICABLE TO:
ITEM PART# QTY. DESCRIPTION
UL CIRCUIT BREAKER (BQ 2P)
A 0D5543 REF CB 0090A 2P 240V S BQ2 LL
0D5544 REF CB 0100A 2P 240V S BQ2 LL
0A2077 REF CB 0125A 2P 240V S BQ2 LL
B 0H6842 1 COVER CB S BQ2 C1 CONBOX
C 0E7890 1 BRKT CB MTG BACK
D 0G4497 1 CIRCUIT BREAKER SUPPORT (BQ)
E 052619 2 SCREW HHC M5-0.8 X 20 G8.8
F 023897 4 WASHER FLAT #10 ZINC
G 049226 2 WASHER LOCK M5
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 051716 2 NUT HEX M5-0.8 G8 CLEAR ZINC
K 0G9708 2 SCREW PHTT M4-0.7 X 8 ZP
L 022264 2 WASHER LOCK #8-M4
M 0J78230AS0OR 1 SHIELD CB HANDLE CONBOX
N 029289 1 TAPE ELEC 1/2 FOAM
P 036261 4 RIVET POP .125 X .275 SS
UL CIRCUIT BREAKER (BQ 3P)
A 062812 REF CB 0080A 3P 240V SBQ3 LL
053691 REF CIRCT BRK 90 X 3 ITE BQ3-B090
040532 REF CB 0100A 3P 240V SBQ3 LL
B 0H6843 1 COVER CB S BQ3 C1 CONBOX
C 0E6002 1 MTG TRACK BQ SIEMENS CB 3P
D 0G4497 1 CIRCUIT BREAKER SUPPORT (BQ)
E 052619 3 SCREW HHC M5-0.8 X 20 G8.8
F 023897 6 WASHER FLAT #10 ZINC
G 049226 3 WASHER LOCK M5
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 051716 3 NUT HEX M5-0.8 G8 CLEAR ZINC
K 0G9708 2 SCREW PHTT M4-0.7 X 8 ZP
L 022264 2 WASHER LOCK #8-M4
M 0J78230AS0OR 1 SHIELD CB HANDLE CONBOX
N 029289 1 TAPE ELEC 1/2 FOAM
P 036261 4 RIVET POP .125 X .275 SS
UL CIRCUIT BREAKER (ED 3P)
A 0D5552 REF CB 0050A 3P 480V S ED4 LL
0D5556 REF CB 0090A 3P 480V S ED4 LL
0D5557 REF CB 0100A 3P 480V S ED4 LL
0D9693 REF CB 0125A 3P 480V S ED4 LL
B 0H6844 1 COVER CB S ED3 C1 CONBOX
C 0G4498 1 CIRCUIT BREAKER SUPPORT (ED)
D 038150 4 WASHER FLAT #8 ZINC
E 022264 4 WASHER LOCK #8-M4
F 022471 4 NUT HEX #8-32 STEEL
G 0A8278 3 SCREW SHC 1/4-28 X 3/4 G8.8 NZ
H 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
J 066715 4 SCREW RHM #8-32 X 4-1/2
K 022097 3 WASHER LOCK M6-1/4
L 0D5621 3 WASHER-STEP 1/20DX9/32ID BRASS
M 0J78230AS0OR 1 SHIELD CB HANDLE CONBOX
N 029289 1 TAPE ELEC 1/2 FOAM
P 036261 4 RIVET POP .125 X .275 SS
UL CIRCUIT BREAKER (QN2 2P)
A 0E7283 REF CB 0150A 2P 240V S QN2 LL
B 0H6845 1 COVER CB S QN2 C1 CONBOX
C 0OE3664 1 BASE, QN CIRCUIT BREAKER
D 0G4112 1 BREAKER SUPPORT BRACKET 30KW
E 074908 2 SCREW HHTT M5-0.8 X 10 BP
F 0C2454 10 SCREW HWHT M6-1 X 16 N WA Z/JS
G 0J78230AS0OR 1 SHIELD CB HANDLE CONBOX
H 029289 1 TAPE ELEC 1/2 FOAM
J 036261 4 RIVET POP .125 X .2
REVISION: J-1417-K Page 7 of 8

DATE: 1/16/12



GROUP C

L2
7
<L
T
X

Exploded View: MOUNTING BASE 2.4L

Drawing No.: 0G8784

Page 1 of 2

Revision: H-5975-D

Date: 2/4/10



EXPLODED VIEW: MOUNTING BASE 2.4L

DRAWING #: 0G8784
APPLICABLE TO:

GROUP C

ITEM PARTH# QTY. DESCRIPTION
1 0G83760ST03 1 MOUNTING BASE 2.4L
2 027482 2 WASHER SHAKEPROOF EXT 5/16 STL
3 070936 2 DAMPENER VIBRATION
4 070936C 2 VIB. ISO. 70-75 DURO
5 039253 12 SCREW HHC M8-1.25 X 20 G8.8
6 022145 20 WASHER FLAT 5/16 ZINC
7 022129 16 WASHER LOCK M8-5/16
8 045771 4 NUT HEX M8-1.25 G8 YEL CHR
9 0G3461 2 ALTERNATOR SUPPORT BLOCK OFF
10 051730 4 SCREW HHC M8-1.25 X 60 G8.8
11 021991 1 EARTH STRAP
13 026850 1 WASHER SHAKEPROOF EXT 1/4 STL
14 0G8429AST03 1 SUPPORT ENGINE LEFT SIDE
15 055414 1 LUG SLDLSS #2-#8 X 17/64 CU
16 047411 1 SCREW HHC M6-1.0 X 16 G8.8
17 0G84290ST03 1 SUPPORT ENGINE RIGHT SIDE
18 022473 5 WASHER FLAT 1/4-M6 ZINC
19 062963 2 SCREW HHC M10-1.25 X 30 C8.8
20 046526 4 WASHER LOCK M10
21 022131 4 WASHER FLAT 3/8-M10 ZINC
22 O0F9596A 1 SPACER LH ENGINE MOUNT
23 052211 2 SCREW HHC M10-1.25 X 40 C8.8
24 0C2454 3 SCREW HWHT M6-1 X 16 N WA Z/JS
25 0H6121 1 HEAT SHIELD 2.4L G2
26 022097 1 WASHER LOCK M6-1/4
27 025507 1 WASHER LOCK EXT 7/16 STL

REVISION: H-5975-D
DATE: 2/4/10

Page 2 of 2



GROUP C

e
\ o @
\\ |C_)
\ o Q T
\ =<
\ > o
\ OEQ =
\NF®nO
\
\ A}

b

11
WIRE

-

.~~~ HARNESS

-
-

BATTERY ACCESSORIES

EXPLODED VIEW
DRAWING #

REVISION: -A-
DATE: 4/23/08

0G8894

PAGE10OF2



EXPLODED VIEW: BATTERY ACCESSORIES

DRAWING #: 0G889%4

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 0F3408C 1 BATTERY TRAY, C1 & C2
2 O0F3411 1 STRAP BATTERY RETAINMENT
3 025507 1 WASHER SHAKEPROOF EXT 7/16 STL
4 052212 1 SCREW HHC M10-1.25 X 25 C8.8
5 046526 1 WASHER LOCK M10
6 077483 REF BATTERY 12VDC 75-AH 26 (SOLD AS AN OPTION)
7 050331A REF BATTERY POST COVER RED +
8 050331 REF BATTERY POST COVER BLK -
9 038805J 1 CABLE BATTERY BLACK #1 X 30.00
10 038804M 1 CABLE BATTERY RED #1 X 21.00
1 045771 REF NUT HEX M8-1.25 G8 YEL CHR
12 022131 1 WASHER FLAT 3/8-M10 ZINC
13 027482 1 WASHER SHAKEPROOF EXT 5/16 STL
14 0F3976 1 BOOT CONTACTOR CABLES
15 0C2454 6 SCREW THF M6-1 X 16 N WA Z/JS

REVISION: -A-
DATE: 4/23/08

GROUP C

PAGE2OF 2



\I/I\
~ >
N N
_,/11 AN
s Ss
g . S AN
Pt 2 ~ N m
. o TR u=n
-7 e - = ~. Ss
- 2T TNQ)
e LT e NN LN -
\ - ot - SO~ Ss 6l
- - - ~ x>
L R - SO S
o T e 02
>3 S - e - S Ss
RNGEN PP Ok «an OL ~SN, R
” AR lc
. N
- O
Pie ~y |
Pid L
4 _Z I.Vu
-7 .77 -
-7 27 -
-7 2% o7
\\\\\ -7
7 - \\
P e
2% . .
\\\

988890 - # DNIMVIU 740 1 dOVvd

10 T7'¢ N3LSAS ONITO0D
-MHATA dHAO'TdXH

-7 ] Ferd
—.N :m:

@osom__._p

HOLOW 3@
S09I4341H3d

D dN1OYH

M3IA 3AIS

01/81/T -41vd
0-9%09-H ‘NOISIAHYI

M3IA 34IS
1437 3NIONT




EXPLODED VIEW: COOLING SYSTEM 2.4L C1

DRAWING #: 0G8886

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 046627 1 CAP RADIATOR 14PSI
2 0E2507 1 PROBE COOLANT LEVEL 3/8NPTF
0H1827 1 PROBE COOLANT LEVEL 3/8-18NPTF (USE WITH I/N 33, P/N 0H1851)
3 052250 2 TAPE FOAM 1X1(21” LG)
4 099502 4 CLAMP HOSE #24 B1.06-2.00
5 0G8831 1 HOSE LOWER RADIATOR 2.4L
6 0G81290GSOR 1 BLOCK OFF RADIATOR 2.4L
7 0F9504 1 GROMMET 5/8"X 1 1/8"X 5/16"
8 0G81280GSOR 1 SUPPORT RADIATOR RH SIDE 2.4L
9 0G81260GSOR 1 VENTURI 2.4L
10 0C2454A 25 SCREW THF M6-1 X 12 N WA Z/JS
1 042568 4 SCREW HHC M6-1.0 X 20 G8.8
12 022097 12 WASHER LOCK M6-1/4
13 0G89420GSOR 1 GUARD FAN LH
14 0G89430GSOR 1 GUARD FAN RH
15 0G8803 1 FAN COOL 460MM DIA 5 BLADE
16 022473 8 WASHER FLAT 1/4-M6 ZINC
(1)17 082460 4 SCREW SHC M6-1.0 X 65 C12.9
18 0G8993 1 ADAPTER FAN 2.4L
(1)19 039253 6 SCREW HHC M8-1.25 X 20 G8.8
20 022129 6 WASHER LOCK M8-5/16
(2)21 048031C 2 (REF) CLAMP HOSE BAND 1/4
22 029032 1 HOSE 9/32 ID (47" LG)
23 080713 1 BRACKET COOLANT TANK
24 0C8566 4 SCREW HHFC M6-1.0 X 20 G8.8
25 045771 6 NUT HEX M8-1.25 G8 CLEAR ZINC
26 027482 6 WASHER SHAKEPROOF EXT 5/16 STL
27 0G81270GSOR 1 SUPPORT RADIATOR LH SIDE 2.4L
28 082121A 1 CLIP-J VINYL COAT .3751D
29 0G8830 1 HOSE UPPER RADIATOR 2.4L
30 0E9837C 1 RADIATOR
3 076749 1 TANK COOLANT RECOVERY
32 029333A 9 TIE WRAP UL 7.4” X .19” BLK (NOT SHOWN)
(3)33 0H1851 1 ASSY PCB LCL SENSOR (USE WITH I/N 2, P/N 0H1827 ONLY)

REVISION: H-6046-C
DATE: 2/18/10

(1) APPLY MEDIUM STRENGTH BLUE THREAD LOCKING FLUID TO THREADS.

(2) INCLUDED WITH I/N 25.

(3) USE WITH R-200 CONTROL PANEL ONLY.

GROUP C

PAGE2OF 2



GROUPD

29

3
<
o
(o]
=
2
o
4
o

Exploded View: ENGINE COMMON PARTS 2.4L G2

Drawing No.: 0H7325

Page 1 of 4

Revision: J-1075-F
Date: 12/5/11



GROUPD

REMOVE & REPLACE (1)

REMOVE & REPLACE (1)
61

Exploded View: ENGINE COMMON PARTS 2.4L G2

Drawing No.: 0H7325

INDICATION

MARK

V)
o

o>

Page 2 of 4

Revision: J-1075-F
Date: 12/5/11



EXPLODED VIEW: ENGINE COMMON PARTS 2.4L G2

DRAWING #: 0H7325

APPLICABLE TO:

GROUP D

ITEM PARTH# QTY. DESCRIPTION
1 0H1619 1 ENGINE 2.4L G2
2 0G8854 1 SPARK PLUG WIRE SET 2.4L G2 IG
(13 0G0950 1(REF) GASKET INTAKE MANIFOLD G2
4 0G8488 1 MANIFOLD INTAKE (MACHINED)
5 022129 22 WASHER LOCK M8-5/16
6 058306 7 SCREW SHC M8-1.25 X 25 C12.9
7 0A6751 1 SWITCH HI-TEMP 245D X 3/8 NPT
0E0502 1 TEMPERATURE SENDER, DELPHI
8 048031J 2 CLAMP HOSE BAND .63
9 026073A 2 PLUG STD PIPE 1/4 STEEL SQ HD
10 049340 1 BARBED EL 90 1/4 NPT X 3/8
11 045771 6 NUT HEX M8-1.25 G8 CLEAR ZINC
12 047290 1 HOSE 3/8 ID SINGLE BRAID (15" LG)
13 069860C 1 HOSE OIL DRAIN ASSY 21"
14 0C7649 1 CLAMP HOSE .38-.87
(1) 15 052203 1(REF) SCREW HHC M8-1.25 X 70 C8.8
(1) 16 052265 1(REF) SCREW HHC M8-1.25 X 65 C8.8
17 025507 1 WASHER SHAKEPROOF EXT 7/16 STL
18 0G8759A 2 BUSHING GUIDE 11.3MM LONG
19 039287 3 SCREW HHC M8-1.25 X 45 C8.8
20 022145 7 WASHER FLAT 5/16-M8 ZINC
21 0G7461 1 MOTOR STARTER
22 0G8364 1 (REF) PLATE FLEX 2.4L 10" ALT
(2) 23 0G0114 7(REF) SCREW HHC M12-1.25 X 15 C10.9
24 022131 13 WASHER FLAT 3/8-M10 ZINC
25 0G9255 10 SCREW HHC M10-1.25 X 100 PC8.8
26 0G8318A 1 (REF) HOUSING BLOWER MACHINED 2.4L
27 0G8759 2 BUSHING GUIDE 19.3MM LONG
28 029333A 3 TIE WRAP UL 7.4"X .19" BLK
29 0H6689 1 HARN ENG G2.4L G2 NEXUS (NOT SHOWN)
30 063076 7 (REF) WASHER FLAT .531 ID X 1.062 OD
31 052830 3 SCREW HHC M10-1.25 X 45 C8.8
32 0D8427 13 WASHER LOCK M10 RIBBED ZINC
33 046525 10 NUT HEX M10-1.25 G8 YEL CHR
34 0G8365 1 ADAPTER ENGINE PLATE 2.4L G2
(2) 35 0D2244M 2 ASSY MAGPICKUP (3/8-24 MALE)
36 043116 3 SCREW HHC M6-1.0 X 12 G8.8
37 022097 4 WASHER LOCK M6-1/4
38 022473 4 WASHER FLAT 1/4-M6 ZINC
39 0G92210ASOR 1 SHIELD EXHAUST
40 0D6029 3 SCREW HHTT M6-1.0 X 16 ZYC
41 0G0792A 1 SHIELD HEAT SML
42 0H6859P 1 ASSEMBLY DIPSTICK G2.4L
43 0G8427A 1 ASSY DIPSTICK TUBE 2.4 G2
44 052213 1 SCREW HHC M10-1.25 X 20 C8.8
45 046526 5 WASHER LOCK M10
46 0G3823 1 O-RING SIZE 9.0MM X 2.0MM NITR
47 0G3910 1 EXHAUST MANIFOLD G2 (MACHINE)
48 045772 1 NUT HEX M10-1.5 G8 YEL CHR
(1) 49 0G0951 1(REF) GASKET EXHAUST MANIFOLD
50 0A8258 9 SCREW HHC M8-1.25 X 25 C10.9
(1) 51 0A45310244 1(REF) FILTER 1.5L/2.4L G2 OIL
52 042574 1 ADAPTOR 1/8 NPTF TO 1/8 BSPT
53 0A8584 1 SWITCH OIL PRESSURE 10 PSI 2 POL
54 OE9868A 1 ALTERNATOR DC W/OUT PULLEY
55 0H8572 1 PULLEY DC ALTERNATOR
56 0E4507 1 SCREW HHC M10-1.5 X 120 C8.8
57 0D3488S 1 BELT SERPENTINE 37.0"
58 0G1472A 1 CAM SENSOR PIN ASSY
59 0G1477 1(REF) COVER CAM GEAR G2 REWORKED
60 0G8852 1 BRACKET ASM-2.4L COIL G2
61 0G8853 4 COIL-2.4L G2 IGNITION
62 034413 8 SCREW HHM #10-32 X 1-1/4
63 023897 8 WASHER FLAT #10 ZINC

REVISION: J-1075-F
DATE: 12/5/11

Page 3 of 4



EXPLODED VIEW: ENGINE COMMON PARTS 2.4L G2

DRAWING #: 0H7325

APPLICABLE TO:

GROUP D

ITEM PART# QTY. DESCRIPTION
64 022152 8 WASHER LOCK #10
(165 0G9520 1 (REF) PLUG TAPER
66 0G9378 1 (REF) DECAL SORE EPA CERTIFICATION
67 0C1852 1 ADAPTER DRAIN OIL
68 077043H 2 CONDUIT FLEX .25"ID (6’LG)
69 049813 1 NUT HEX M6 X 1.0 G8 YEL CHR
70 052213 1 SCREW HHC M10-1.25 X 20 C8.8
71 OF4001E 1 ANCHOR HARNESS
72 0F3217 1 SPACER DC ALTERNATOR PULLEY

(1) SUPPLIED WITH ENGINE

(2) APPLY MEDIUM STRENGTH BLUE LOCKING FLUID TO THE THREADS.

REVISION: J-1075-F
DATE: 12/5/11

Page 4 of 4



GROUP E

CONNECTTO
ENGINE HARNESS

INFORMATION

Exploded View: FUEL SYSTEM 2.4L G2 22&27TKW

Drawing No.: 0H7578

Revision: J-2265-B

Date: 7/26/12

Page 1 of 2



EXPLODED VIEW: FUEL SYSTEM 2.4L G2 22&27KW

DRAWING #: 0H7578 GROUP E
APPLICABLE TO:
ITEM PART# QTY. DESCRIPTION
1 037561 1 NUT WING 1/4-20 NYLK
2 0A5547 1 COVER AIR CLEANER
3 062522 1 STUD TH 1/4-20 X 3 G2 ZNC FULL
4 022127 1 NUT HEX 1/4-20 STEEL
5 059402 1 FILTER ELEMENT
6 091526 4 SCREW PPHM M5-0.8 X 12 ZNC
7 049226 4 WASHER LOCK M5
8 057823 2 CLAMP HOSE #10 .56-1.06
9 047290 1 HOSE 3/8 ID SINGLE BRAID (15" LG)
10 0OE6586 2 GASKET BOSCH 32
11 0E4395 1 ACTUATOR BOSCH 32 GOVERNOR
12 035685 2 CLAMP HOSE #28 1.32-2.25
13 057753B 1 HOSE 1.5ID X2 LG 20R4
14 051767 4 SCREW HHC M6-1.0 X 45 C8.8 FTH
15 022097 5 WASHER LOCK M6-1/4
16 047527 1 BARBED STR 1/2 NPT X 3/4
17 0OE8286 1 STREET EL 45D 1/2 NPT BRASS
18 0G4573C 1 MIXER ACTUATOR 32MM MACHINED
19 0E7121 2 O-RING 47.625 ID X 2.38 WIDTH
20 OF7790H 1 VENTURI THROTTLE 19MM
22 059057 1 HOSE 3/4 ID SAE-30R2 (18" LG)
23 0G9348 1 ASSY REG INLET NPT FITTINGS
(1) 24 026812 2 ELBOW 90D 3/4 NPT
(1) 25 076691 1 NIPPLE PIPE 3/4NPTX4.5 BLK IRN
(1) 26 026915 1 NIPPLE CLOSE 3/4 X 1.375
(1) 27 075580 1 FLANGE FUEL INLET
28 022129 2 WASHER LOCK M8-5/16
29 045771 2 NUT HEX M8-1.25 G8 YEL CHR
32 039253 2 SCREW HHC M8-1.25 X 20 G8.8
33 022145 2 WASHER FLAT 5/16 ZINC
34 0H7436 1 HARN FUEL JUMPER SINGLE REG
35 0G1397C 1 FUEL REG REWORK 2.4 1800 22/27
36 OE0519A 1 ADAPTER, CARBURETOR W/PVC CONN
37 048031J 2 CLAMP HOSE BAND .63
(1) 38 026490 1 NIPPLE PIPE 3/4NPT X 2

(1) INCLUDED IN I/N 23 (ASSY REG INLET NPT FITTINGS )

REGULATOR NOTES:

REGULATOR (I/N 11) AS SHOWN IN ILLUSTRATION IS SET UP FOR NATURAL GAS APPLICATION.

TO CONFIGURE REGULATOR FOR LP VAPOR, REFER TO THE “RECONFIGURING THE FUEL SYSTEM” SECTION OF THIS
MANUAL.

REVISION: J-2265-B Page 2 of 2
DATE: 7/26/12



GROUP F

CABINA

INSULATION AND DOME WASHERS

LOCATED ON THE NEAR SIDE.

O

INSULATION AND DOME WASHERS

LOCATED ON THE FAR SIDE.

O

TYPICAL MOUNTING OF ROOF
ACOUSTIC INSULATION.

Exploded View : EV ENCLOSURE C1 CPL

Drawing No. : 0G3534

Revision : J-1720-K

Date : 3/23/12

Page 1 of 2



EXPLODED VIEW: EV ENCLOSURE C1 CPL

DRAWING #: 0G3534 GROUPF
ITEM PART# QTY. DESCRIPTION
2)1 0G33370ALOR 1 ROOF 1.6L C1
(2)2 0J14640ALOR 1 REAR INTAKE WRAP C1
M3 077992 10 NUT HEX LOCK M6-1.0 SS NY INS
(2)4 0J14630ALOR 2 DOOR LEFT/RIGHT SIDE C1
6 0F4487A 1 ASSY ACCESS COVER
7 022127 1 NUT HEX 1/4-20 STEEL
8 022097 1 WASHER LOCK M6-1/4
9 022473 10 WASHER FLAT 1/4-M6 ZINC
(1)10 0C2454 8 SCREW THF M6-1 X 16 N WA Z/JS
11 0F5048D 2 VISE-ACTION LATCH, SLOTTED CIR
12 0F5049B 2 PULL TAB DOOR LOCK SS
13 0F8869D 1 KEY VISE-ACTION LATCH,SLOT CIR
14 089961 1 FOAM STRIP 3/4"WIDE X 3/16"THK (294’LG)
15 078115 8 WASHER SELF LOCKING DOME
16 0H7518 2 INSULATION SIDE DOOR C1
17 0H7518A 1 INSULATION ROOF C1
(119 0E3257 6 SCREW HWHTF M6-1.0 X 16
20 0912970090 2 ASSY WIRE 14AWG GRN/YEL (32.25"LG)
21 0H7518B 1 INSULATION REAR C1
23 0C8566 10 SCREW HHFC M6-1.0 X 20 G8.8
24 0H0412 10 NUT SPRINGCLIP M6-1.0
25 022097 8 WASHER LOCK M6-1/4
(3)26 0H7529 1 FOIL ALUMINUM WITH ADHESIVE
27 0H1208A 1 RF COVER PLATE-PLASTIC-BISQUE
0H1208B 1 RF COVER PLATE-PLASTIC-GREY
(2) 28 0G33350AL0R 1 FRONT DISCHARGE WRAP 1.6L C1
(129 0A1658 2 WASHER LOCK SPECIAL 1/4"

(1)ENCLOSURE NOTE: ALL PANELS THAT FASTEN TO THE ROOF MUST BE SECURED USING I/N 10 (THREAD FORMING FASTENER) AND I/N 3 (LOCK NUT) AND
TO INCLUDE AT LEAST ONE CONNECTION POINT USING I/N 19 (THREAD FORMING FASTENER) WITH I/N 3 (LOCK NUT) TO EACH PANEL. LOCK NUT IS TO BE
INSTALLED AFTER THREAD FORMING FASTENER HAS PENETRATED THROUGH EXTRUSION IN ENCLOSURE PANELS. ALL PANEL TO BASEFRAME
CONNECTIONS TO INCLUDE AT LEAST ONE CONNECTION POINT USING I/N 29 (WASHER SPECIAL).
(2) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)

¢  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.

e  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR CORRECT MATERIAL

AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

(3) USED ON 1.5L/1.6L UNITS ONLY 1

REVISION: J-1720-K Page 2 of 2
DATE: 3/23/12



GROUP F

~

A\
QO
. A\
LY R == \
B A U | s/% Ny
N/
N Y o ’

7*:.-/ /I

14

EXPLODED VIEW:
EXHAUST SYSTEM 2.4L G2
: 0G8890

DRAWING #

PAGE10OF2

REVISION: -A-
DATE: 4/28/08



EXPLODED VIEW: EXHAUST SYSTEM 2.4L G2

DRAWING #: 0G8890

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION

1 0F7366 1 MUFFLER C1

2 OF7647 1 MUFFLER SADDLE

3 0F8095 1 PIPE EXHAUST OUTLET

4 0G8614 1 EXHAUST ELBOW 2.4L G2

5 0E3257 4 SCREW HWHTF M6-1.0 X 16

6 O0F7644 2 MUFFLER STRAP

7 0C6119 1 BOLT U 5/16-18 X 2-1/4

8 036434 2 BOLT U 5/16-18 X 2.09

9 036449 2 SADDLE 2 INCH

10 022129 4 WASHER LOCK M8-5/16

1 022259 4 NUT HEX 5/16-18 STEEL

12 038750 1 SCREW HHC M6-1.0 X 30 G8.8

13 0G8613 1 EXHAUST PIPE 2.4L G2

14 0F3794B 1 EXHAUST BLANKET 700MM LONG

15 022097 1 WASHER LOCK M6-1/4

16 049813 1 NUT HEX M6 X 1.0 G8 YEL CHR

17 022473 6 WASHER FLAT 1/4-M6 ZINC

18 0D2611 2 SCREW HHC 3/8-16 X 1-3/4 SS

19 085917 2 WASHER LOCK 3/8 SS

20 088775 2 WASHER FLAT 3/8 SS

21 044149 1 GASKET EXHAUST RING

22 0E8816 1 FLANGE EXHAUST 2" PIPE
REVISION: -A-

DATE: 4/28/08

GROUP F

PAGE2OF 2



0/£690 -# DNIM VA 240 189vd 01/1/6 HLVA
1d3 10 ONIMVEA NOLLVTIVLSNI D-SvyL-H :NOISIAHY

MAIA dHAOTdXH [L861 vEY (991 o [1681 SOv | WINIWNTY |Miz2/v 2
[6061 €1¥ [E¥8T E8E | WNNIWNTY |MM22/7% '2
[s411 o) (417 O (€11 O
(NOLAYO?R “TINS “LISNID OKAINS/NOLAYI DNIAIHS)| CAIND L3SNID)| WIdILGW o o0\
LHDI3M ONIddIHS LHDI3M LHDI3N 3ANSOTIONI
VLYD LHOT3M
I JI0ON 33S

avd SNILNNOW 3I1343NO3
MITA V3

> \vv_

~
v
P

T3ANIWWOIJ3FS S11049

AOHINY  AANOSVIW 'VIA

G2/ L'21 ‘SAIVd b> IT0H
ONILNNOW 'VIT <.2E/L1> G€T

AT

F{ ] QO

‘NIW ‘NIW

(.91 — —] ~— [.9]

Gg'est g'eal
Sd3ANOT
137N A1V

™[IT44NW LSNYHX3 SS3F3JV 01 FAINSOTIONT 440-14T177 JAOWIS (9
‘SONINSVM DNILA4ITT 04 VNNV SJINMO JINFYF4FS (S

'SS3JTV_d04 d3A03 INOd4 JAOWIS <d3ddINY3 OS 415> NOILIJINNOD

HILIMAS d34SNVYL ONY ‘SIJIM TTOYINOD HILIMS ¥34SNVYL OL SS3IJJY

‘NOILJ3INNOD ¢ 'XVW dWY G '0)> 3V LT0OA 021 d3D3VHI AJ3L1vE ‘NOILJIIANNOD

TVALNAN ‘NOILJIANNOJ LINANOD 0vO1 Jv IAISLINO d04 TICIAODICA SLNOMNJONM
AVJIALO3T13 YWAN L,2/7 OML ANV LNOMJIONM 193113313 YW3IN ,2/1-T IANO (v

'SS30JV d04 d3A0J INOJH JAOWIS '<d3ddINY3 OS 41> NOILIJ3INNOD

HOLIMS J3IASNVYL ONV ‘SIAIM OYLINOD HOLIMS ¥IASNVYL OL SSIIJIY

‘NOILO3INNOD ¢ XYW dW¥ G 0> Jv L0OA 0271 d3DaVHI Ad3L1vd ‘NOILJIINNOD
IYALN3IN  ‘NOILJ3NNOD LINANOD @93 @vO7l IV 04 v3IAY dN-4NLS JTCISNI

TIYNNYW SAINMO NIHLIM L33HS NOILVII4IJ3dS 33
INOILVWAOANT 3AV3ISE LIN3JAIT (€

‘SIANLINYLS d3FHLO WOdH SIINVLISIAC WAWINIW 04 S3IAOJI 193077 ANV F1IVLIS
IVAFCIS dFHLO ANV SV T13IM SV SCAVANYLS 0L YdAN ANV LE YdAN I74vVII1ddV
LIN3IJANI HLIM JONVYA¥0J3JIY NI AITIYLSNI 38 LSNW LINN SIHL ‘ONIJIAJ3S ANV

JONUNIUINIVA 04 d01VA3INTD 3HL 40 S3IAIS 171V NO WOOdA LINIIJTH4NS MOV (2

‘SANINEAIND @vd 31343NO3J 04

LINN HLIM T3IddNS 3CIND NOILVTIVLISNI JINIA3FH43d 'ONOT C.e/T L)
c681 X 3IAIM (.0 'T¥> T¥0T :3ZIS AVd JLFAINOI TIANIWWOIOIS WNWINIW (T

‘SJL0ON

D dNOYH



0.£690 -# DNIMVIA
1dO 10 ONIMVYA NOLLVTIVLSNI

¢ 40 tHHVd

01/1/6 “41Vd
O-S¥vL-H ‘NOISIAHYI

‘MATA d4dOTdXH
(H¥Y 3QIS 3LISOdd0 NO q3Lyddn — o O —
5II0N 001
\zH_u._ H_W_\_w_/ wwm_u._uzu ONITdNOD 319YW34 LdN Lb/€ __Libse cnl|__
¥31440W LSNYHX3 NOLLI3NNOJ 3NIT 1304 ooy [,SI/ET 211
___ SNOISN3WIC ALIAYED 40 ¥3IN3D L8/L 11 Sct
MITA INOSd ONY § JION 33S ‘S3IVd () M3ITA 3CIS 1ADTY — gy T|v|r¢> 61  [L2/1 11
. NOISIAD¥d qu.._H._I/_/ — cee «I 8e
_ BN e — \ vl ol ey |
LN T | Oor .- . i *
EEEEE NIW EE (5 | NIW
[,91 [.91
=EE=== e | & |(EE (B
EE=E=E So0a == = N v IR a3
EEEEE Lo1/e Lol == | E /m 310N 33S
MMMWM, | =EE | E /@E% 1IN
\u ¥ 300N 33S
— =3 J3IADD LNONA
[ 621 S3AIS ONY LNON4 - S¥3IANDT dAL d00C
e IDAYHISIT ¥IV ANV LSNYHX3 L.9%1 6911 ' NIHLIA C3SOTIN
[L91/€ 291 SI ¥3Dd¥YH] Ad3LLYVE
YOLYNANID 40 3AIS ¥3d ¥00a 08s1 13NYd I0EINOI
440-1417 3NO ‘¥000 &34 3NO
‘HOLWT NOILDY 3SIA
=T oy LO1/6 611 |
M3ITA dOL e
IWYA4 ONILNNOW -
AOLYH3ANID 40 WOLLOE NO e
@31y207 S3IIVWd <v) I10OH — L2/l 9]
ONILNNOW ‘Y10 2E/L1) S'€l Lol/e £ 1'sol
216 *
SONILSIT L¥vd
INIWIDYId3Y DIqOIN3d d04 * z [6]
TYNNYW SHINMO IONINIATN o
(S3T0H
A00@ 1437 NAHL| Ad3lLlvd ONILNNOW)D * »
d00C LHOTH NAHL 1739 Nv4 dAl \@ ¥ JI0ON 338
L8/L L2] N_
9 310N 338 dv3d
e 80L 714 AOLVICYY vV dn-an.is
d000 L4371 NAHL SDNd AAvdS Ol SS3009 J04 I ATINO V3V
400 1437 NaHL | NJW3TI J3INVITI IV JIAAOD IAONWIY o o JOvV1I0A MO7
o0a 1431 naHL|ISOH NIVAEQ S0LYIAYY _ 1
3000 1437 NEHL|  3SOH NIved 110 LINN M2 [.4/€ SE1 806 |

4000 LHOIY N¥HL 4317714 110

A000 LHOIN NAHL JAJILS dI1Ia 110

00 LHOIN NAHL dv3J 1114 110

SS333V W3LlI 33IAd3S

1INN MME2 [L.SE] 688
ALIAVAD 40 d31N3T

ONITdNOJ 3ITVW3I4 LdN .¥/€

7

NOILJ3NNOJ 3INIT 13Nd

1dVHD ALITNIEISS3AIV WILI JITAY3S

D dNOYH

(S3T10H ONILNNOW>
dAl
[.91/8 +S1
08€1

(S3710H

*UZHMMMDZV SdWY DNIXNVA3 1090
[,91/S1 €1 G2S 92 dNOdy
’ 00T 170A 2T Ad311vd



V4

ESQUEMA ELECTRICO

GROUP G

o S ] 8
£
=z
2
3
@
<34 gs e o
<X o
WWW
Bz 2
)
2% Vs I e
(@]
P
- a
/L 3 b s} Z
O
S
— ) M
= = =1 L er 2
i< ) 0 L 3LON P
O [} ]
= s 5
< + — % 2r <
_l
2 —9 ar 9
e )
a o
[=)]
——z 80 z
=
(@]
[N
=z
4
—_—— (@}
(&)
x
[e]
<
] 8 i z
=
)
<
[}
[
=z
)
1S3
©
[e]
L
o (%2}
[%] —
od gs e z
<X 2
zZ= [®]
o [}
Bz Z
o< vS r
Q
<= o
o
/u 3 i e
<
P4
o
)
=
L/ Y Y Y e/ Y YV YV I )
<

STATOR
DPE

+

|§i

<+ «— O

oy~

B

2

—
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

i

—
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
L

-
‘*’i
i
i
i
i
]

O
08 o 1)

" sog = QW 8 &
0 =] ANnm

_ou mN_
_ 52
7] []

_ 208 = ~ P 0
< 3

| vsl

L 310N 0
o8
ﬁl_

Lr 98

[ vams _

e Vo

V6L

dmHs —
" 0

jogvg]
[=aet

6L

GENERATOR SET

veLS

Iy

£LS

Ir 89

L 310N 0

ar 29l —

3da ¢ .—

M 992 09

ar 0LL 34
M G9L o¢
[NRVASYA oZ|
e L o

PAGE 1 OF 4

SCHEMATIC - DIAGRAM

G2.4L G2 NEXUS
DRAWING #: 0H6340

REVISION: H-8455-D

DATE: 3/7/11

PAGE 1 0F 4



r—— """ - -~ -~ -~ -~ -~ -~ -—"=—-—"-—""7"""""""""""""""-""—""""™""= B
| MLCB |
| TN _ |
R PR cE1 | '
| |
| |
| —-- o -~ !
|| L2 S [ e |
| |3 onLy Iﬂ” ONLY || & |
| SN g |
I L3 — o E3 3 I
| - |
| < |
| |
(S > 00 |
| |
| |
| ———- GND |
| 77; - n |
| g |
NOTE 3 14 — & =
: R1 ﬂ N1 N1 N t = H-J 5 © l
-5 EZH0O il
| J2 4 —\WN 29 ‘”I: N2 —— O N2 ,E' & <Z( = % |
| ALT 49 DB1 mMov T oY S
| T g
| Sony zE|E|
| 2 o 0 Ti/LINE g;‘g%gg% 2
I o NEU /T2 NEU/T2 | SRESBEEZ | O
| z _S'Z_S% 8 No ¥ oo |
I J2 4 - B . I
| DB2 | 28 ——o 23 0< |
| 194 — 0194 | 23 |
L - @ 'Y
| — = |
| |
| - - Wy g |
I 178 —————0 178 T I
| Mgz —— o183 |25 |
L EENRZR7%)
| |
| |
I ALTERNATOR CONNECTION BOX ~ _EZs, |
— e — e 209 ———— 0209 | 22 %
| GENERATOR SET 92| 210 ———o 210 | 235d :
L -0 <
| J |
| |
| NOTE: |
| - " FOR FIELD WIRING TO CUSTOMER CONNECTIONS |
| ~ M o (TERMINAL BLOCKS) |
| - o - MAXIMUM WIRE SIZE: #12 AWG |
| g 3 e e 2 g = I
I8 2 " o § ¢ 3 |
| |
| |
| |
| |
| |
| |
| |
| 13— |
| |
: 15 15 :
: L F1~ 252 :
: CHOI :
| ALT |
| + | BAT |
| -1 |
I 12VDC I
| |
| 0 0 |
| |
| |
| |
| |
L PAGE 2 OF 4 |
SCHEMATIC - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11 PAGE 2 OF 4 DRAWING #: 0H6340



GROUP G

il

SCHEMATIC - DIAGRAM

CYL1
SP1

LGY

CyL2
SP2

f4<4

CYL3
SP3

¢Sy

CYL4
SP4

1414

PAGE 3 OF 4

L

G2.4L G2 NEXUS
DRAWING #: 0H6340

REVISION: H-8455-D

DATE: 3/7/11

PAGE 3 OF 4



NOTES:

1) WIRE #0 IS CHASSIS GROUND (BATTERY-)
UNLESS NOTED OTHERWISE.

2) WIRE #13 IS UNFUSED +12VDC (BATTERY+).

3) WIRE #14 IS FUSED +12VDC WHEN GENERATOR
IS CRANKING OR RUNNING.

4) WIRE #15 IS FUSED +12VDC FOR GENERAL USE.

5) WIRE #15A IS FUSED +12VDC FOR THE
AIR/FUEL SOLENOID OPTION AND FOR THE

| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
: IGNTION COILS. :
| |
| |
| |
| EC CONNECTOR |
| BWR CONNECTOR PIN _ WRE T0 FUNCTION |
| PIN _ WRE 10 FUNCTION 1 0 OND TE |
| 1 20 A-12 5V _POWER FOR BASIC REMOTE 7 1 14 J2-8 OTE 3 |
2 [ 817 =4 REMOTE DISPLAY SYSTEM READY 3 1 15A J2-23 OTE 5
| 3 1 818 =5 REMOTE DISPLAY ALARM 4 | 808 J2-2 AR /FUEL_RATIO SOLENOID DRIVER |
I 2 1 819 =17 REMOTE DISPLAY MAINTENANCE 5 1 805 N-35 OXYGEN_SENSOR_RETURN I
| 5 0 CND NOTE 6 | 804 =34 OXYGEN SENSOR + |
| |
| |
I ENGINE CONTROL MODULE CONNECTIONS |
| |
I J1 J2 I
| PIN _ WRE T0 FUNCTION PIN _ WRE T0 FUNCTION |
| 178 | CUST CON | REMOTE START RETURN T [ 770 GOV—4 | THROTTLE DRIVE HI |
I 2 | 817 BWR—2 | REMOTE DISPLAY SYSTEM READY 2 | 808 EC—4 AR /FUEL_RATIO SOLENOID DRIVER I
| 5 [ _ai8 BWR—3 | REMOTE DISPLAY ALARM 3 [ 568 FS2 STARTING FUEL SOLENOID CONTROL |
| 5 | 15 ] OTE 4 4 1451 CYLT GNITION COIL DRIVE 1 |
I 7 1 15 =] OTE 4 5 [ 452 CYL2 GNITION COIL DRIVE 2 I
8 0 GND OTE 1 6 | 453 CYL3 GNITION COIL DRIVE 3
| 9 0 GND OTE 1 7 | 454 CYL4 GNITION COIL DRIVE 4 |
I 00 MP1-2 FLYWHEEL SENSOR — 8 | 14 |DBI/FS/EC—2 [ NOTE 3 I
| 1] _OA MP2—2 | CAM SENSOR — 9 [ 771 Gov—1 THROTTLE_DRIVE_LO |
| 2 | 820 BWR—1 +5V_POWER FOR BASIC REMOTE 11 [ 209 CAR COMMON_ALARM RELAY |
I 3T _SA MLCB OUTPUT VOLTAGE SENSING A 21 23 CUST CON_| TRANSFER RELAY COIL CONTROL I
4 | 183 | _CUST CON | REMOTE START 31 194 | _CUST CON_ | TRANSFER RELAY COIL +
| 5 [ SHLDA MP2— CAM SENSOR DRAIN 4 601 LFP LOW FUEL PRESSURE |
I 6 | SHLD MP1—1 FLYWHEEL SENSOR DRAIN 5 1 210 CAR COMMON_ALARM RELAY I
| 7 1 819 BWR—4 | REMOTE DISPLAY MAINTENANCE 561 6 DPE EXCITER RETURN |
| 81 767 GOV—2 | THROTILE POSITION FEEDBACK RETURN 7 1 162 CB EXCITER OUTPUT (BREAKER PROTECTED) |
I 91 765 GOV—3 | THROTILE_POSITION FEEDBACK SOURCE 8] 4 FIELD FIELD (BRUSH) + I
20 | 766 GOV—6 [ THROTILE POSITION FEEDBACK SIGNAL N FIELD FIELD (BRUSH) —
| 21 ] 68 WTS—2 | COOLANT TEMP SIGNAL 20 [T CUST CON [ 120VAC SOURCE FOR BATTERY CHARGER |
I 22 | _79A MP2—3 | CAM SENSOR = 21 [ NEU | _CUST CON | 120VAC RETURN FOR BATTERY CHARGER I
| 2379 MP1—3 | FLYWHEEL SENSOR + 2256 SC STARTER_CONTACTOR DRIVER |
| 241 _<B MLCB OUTPUT VOLTAGE SENSING B 23 | _15A |EC—3/CYLI-CYLA| NOTE 5 |
I 25 NI CUST CON [ UTILITY VOLTAGE SENSING 1 I
26 | N2 CUST CON [ UTILITY VOLTAGE SENSING 2
| 31 [ 573A WLS—A | COOLANT LEVEL SIGNAL RETURN |
I 32 573 WLS—B | COOLANT LEVEL SIGNAL I
| 331 86 LOS—NC__[LOW OIL PRESSURE SIGNAL |
| 34 ] 804 EC—6 OXYGEN SENSOR + |
I 35 805 EC—5 OXYGEN SENSOR RETURN I
| |
| |
| |
| |
| |
| |
| |
| |
| LEGEND |
| 00 — NEUTRAL EC — EMISSIONS CONNECTOR 0S — OXYGEN SENDER |
| AFS — AIR/FUEL SOLENOID F1  — FUSE INLINE Rl — RESISTOR |
ALT — DC CHARGE ALTERNATOR FS_ — FUEL SOLENOID SC - STARTER CONTACTOR
| BAT — BATTERY GOV — ELECTRONIC GOVERNOR ACTUATOR SHLD — SHIELD |
I BWR — BASIC WIRELESS RECEPTACLE  J_ — ENGINE CONTROL MODULE CONNECTOR ~ SM  — STARTER MOTOR I
| CAR — COMMON ALARM RELAY LFP — LOW FUEL PRESSURE SWITCH SP_ — SPARK PLUG |
| CB - CIRCUIT BREAKER LOS — LOW OIL PRESSURE SWITCH WLS — COOLANT LEVEL SENDER |
| CYL_— CYLINDER IGNITION COIL MLCB — MAIN LINE CIRCUIT BREAKER WTS — COOLANT TEMPERATURE SENDER |
DB_ — DIODE BRIDGE MOV — METAL OXIDE VARISTOR
: DPE — EXCITER MP_ — MAGNETIC PICKUP :
| |
| |
| |
| |
Lo PAGE 4 OF 4
SCHEMATIC - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11 PAGE 4 OF 4 DRAWING #: 0H6340



r—-———r7m7m/m=>—m">m">m"m"————— 1
|| LEGEND NOTE: ALL WIRES 18 AWG |
| | AFS — AIR/FUEL SOLENOID HVR — HIGH VOLTAGE RECEPTACLE 12-PIN 300V UL LISTED UNLESS |
| | ALT - DC CHARGE ALTERNATOR J1 — ENGINE CONTROL MODULE 35-PIN CONNECTOR SHOWN OTHERWISE |
| | AS — ALTERNATOR STATOR J2 - ENGINE CONTROL MODULE 23—PIN CONNECTOR I
| |BA — BRUSH ASSEMBLY LFP  — LOW FUEL PRESSURE SWITCH — AWG SIZE |
BAT — BATTERY LOS — LOW OIL PRESSURE SWITCH
|| BWR — BASIC WIRELESS RECEPTACLE LVP — LOW VOLTAGE PLUG 8—PIN (BULKHEAD) '
| | CAR — COMMON ALARM RELAY LVR — LOW VOLTAGE RECEPTACLE 8—PIN |
| |CB - CIRCUIT BREAKER MLCB — MAIN LINE CIRCUIT BREAKER SPLICE | |
| | CYL_ — CYLINDER IGNITION COIL MOV — METAL OXIDE VARISTOR 3»/_ NUMBER | |
DB_ - DIODE BRIDGE MP_ — MAGNETIC PICKUP
: EC - EMISSIONS CONNECTOR NB - NEUTRAL BLOCK 7— :
| F1  — FUSE INLINE (25A ATO) 0S - OXYGEN SENDER WIRE |
FS_ — FUEL SOLENOID R1 - RESISTOR SPLICE
| | FSP — FUEL SOLENOID PLUG SC - STARTER CONTACTOR |
| | FSR - FUEL SOLENOID RECEPTACLE SM - STARTER MOTOR I
GND — GROUND CONNECTION TB_ — TERMINAL BLOCK, CAGE CLAMP .
: GOV — ELECTRONIC GOVERNOR ACTUATOR WLS — COOLANT LEVEL SENDER Q%EE‘ A’;LE" svgl)lg\E/SR%Engs :
| HVP — HIGH VOLTAGE PLUG 12—PIN (BULKHEAD) WTS — COOLANT TEMPERATURE SENDER |
| COMPONENTS LOCATED IN CUSTOMER CONNECTION BOX |
I I
| 60HZ UNITS 50HZ (M-VOLTAGE, 220VAC) |
: Yy TB2 x Yy TB2 x :
LT N1 g 1 E— N1 HVP—1 N1 3 1 s— N1 HVP—1 |
| UTILITY FROM i}'ﬂ@i UTILITY FROM ,:....O..i I
TRANSFER SWITCH D — N2 HVP—2 TRANSFER SWITCH D — N2 HVP—2
I N2)-4}v24}=€ N2 9-4]:24]:=§ I
| O HVP—3 S OURGEFOR O T wp-3 |
| s e ™ b I ourrery cocex | | IS f om0
%) IS4 NEU - (PRE—CONNECTED NI NEU -
| §|  BATTERY CHARGER [NEU % oo | [ NEU— g HVP—4 WITH JUMPERS | N2 3-4} 4| dbel HONED TR VP74 |
: 5 13 AS SHOWN) 13 :
[}
K mov (] wov( J = ||
(@]
s 12 12 |
| % v TB3 «x 14 (ORANGE)— LVP-2 |
| © - 49 (BLUE) —Lw-3 |
| 2 TRANSFER RELAY [194 % ol 1| g é 194 LvP-8 |
I © G— 23 ———LvP-7 Y |
| | TRANSFER RELAY cOIL [ 23 % 2 ||2][9 | T | |
== (@) == 49 —
: 183 3 L, ? 2Ll 5—183 LVP-6 O :
| Rg¥gg$ g SEN @) 178 Lvp_s 14 — T I
I L 178 [ |4 || [ - - | v |
I 29 I
I NOTE: (WHITE) (BLACK) (YELLOW) |
| FOR FIELD WIRING TO CUSTOMER CONNECTIONS |
| (TERMINAL BLOCKS) E E |
I MAXIMUM WIRE SIZE: #12 AWG R1 I
I Y TB1 X I
I 1 1 —3 | 1 [ b E— SA HVP-5 |
| e o 4 |
I 44 44 —3 L, @? 2l %— sB HvP—6 (YELLOW) I
| e O b Losl | |
—_ A — — p—
: BA 1 (BLACK) 1 % L3[4 g_ c1> PR LVP—T :
| 4 (RED) Sl A &l 11 |
(@)= Bl 10
| 2 — © — 2 HVP-9 |
| 1 61 i é 1 4 Bl 11 |
| 44 161 6 Lalle[ad e o —T6l__pyvp-10 |
| D e |
! (5] (161 !
: ‘g’% — \ AS HVP LVP 1 e :
' b | O | é N N1 TB2—-1X 1 o re1-3x |
| ° _ |
| s SRR e R et it R
| ALTERNATOR STATOR NEU TB2—4X 2 |
e | e | @) E 35';%{& F%EE SA TB1-1X 5 178 TB3-4X |
. . - , SB TB1-2X 6 183 TB3—3X
: el 2 i i DRAWING OH6342. > s R3ow :
| i 1 1 1 N 8 194 ———— TB3-1X I
| A e i oo, 5 Bl 101 ox |
I CUSTOMER CONNECTIONS 4 —Fg  SPLICE M I
| 1 SPLICE 10 |
LPACE T oF J
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS
DATE: 3/7/11 PAGE 1 OF 4 DRAWING #: 0H6341



r——— """ ¥ ¥"«¥%7¥>¥”¥"5/ "7/ - - - - T 0 = B
| COMPONENTS LOCATED ON ENGINE |
| |
: 568 :
| J1 |
' 1 178 LVR-5 CENTER TERMINAL |
| 2 NOT USED |
| 3 |
| 4 817 BWR-2 — 15 |
| 5 818 —==—BWR—3 |
I 6 15 —61 _spiice 2
7 15 061 spiicE 2 A |
| 8 0 —=2— SPLICE 1 |
| 9 0 SPLICE 1 |
| 0 MP1-2 0 — |
| 0A MP2-2 |
I 820 BWR—1
SA —— HWR-5 5 |
| 183 ———— LVR—6 © |
| SHLDA MP2—1 |
| SHLD MP1—1 |
| 819 BWR—4 |
I 767 GOV—2
| 765 GOV—3 :
766 GOV—6
I 68 WTS—2 /%\ I
| 79A MP2-3
| 79 MP1-3 50— BN :
SB HVR-6 15 5 568
| N1 HVR—1 |
| N2 HVR-2 0 \:ﬂf, W |
| |
| 0o— o - |
! N !
| 573A——— WLS—A |
- H® @ 601 601 J2-14
: 57 -8 92-3 568 % é 15 15 —161 _Sprice 2 |
14 2 0 0 GND |
| 208 Fe-8 Ssp !
| FSP 14 gc-2 |
| 14 14 -€ 14 LVR-2 |
| 5 14 J2-8 |
: |
| GOV—4 on :
EC—4 [N
: FSP—5 ssP :
cYLI—1 0o
| cyL2—1 Ll e oL — s |
| CYL3-1 S5 eyl
| CYL4—1 99 :
SPLICE 5
| GOV-1 0w |
I GND |
: EORI’?_7 oo J2-22 :
| LVR-8 2 |
I FSP—1
_— CAR |
I 61 HvR-10 1 I
| 6l cp |
| 61 HvR-11 El |
I HVR—-12 I
I —  HWR-3 25A
I ———HWR—4 " LVR-3 :
———sC a4 -
| 15a—161 — spuice 6 o3z 3| I
| |
| |
| E £ sM |
|
| cooo e} sc—M0l ¢ [ @ :
[10]
| | sc —H2— 13 |
| 13 e 13 |
WIRE LOCATIONS
: MAY CHANGE (-0 °0 [1] 4 :
I ON GROUND BAR. GND |
: cocooo - |
(e}
| l
| °-
| EC—1 0 :
LVR—1 0
| LOS-C 0 BAT |
| WTS—1 0 |
| BWR-5 0 A |
Lo PAGE 2 OF 4,
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS
DATE: 3/7/11 PAGE 2 OF 4 DRAWING #: 0H6341



COMPONENTS LOCATED ON ENGINE

WIRING - DIAGRAM
G2.4L G2 NEXUS

|
|
|
|
| HVR LVR
| N1 J1-25 1 0 ———OND
| N2 J1-26 2 14 SPLICE 5
| T J2-20 3 49 ALT
| NEU J2-21 4
| SA H-13 5 178 ———— J1—1
| SB J-24 6 183 J-14
7 23 J2-12
: I 8 194 J2-13
2 —16l _cp
| 6 —HS— J2-16
| 4 —HOL _yr_18
| 1 J2-19
|
|
: BWR
| 1 820———— J1-12
| 2 817 J-4
3 818 J-5
| 4 819 a-17
| 5 0 GND
| 6
|
|
|
: HVR—9 o 161
|
|
|
| J2-17 162 —L161
|
|
: CYL4 CYL3 CYL2  CYL1
| = ENGINE BLOCK TOP VIEW
| r@ r@w
| T3 z
| 5 B &% &D OOz
+ =< - =¥ G2.4L
l 92—7 —— 4541 |
: J2-6 453
J2-5 452
: J2—4 451
|
| J2-23 —DE—15A%
| EC-3 15A 8
|
|
|
| EC
l GND 0 L ) 05-D
| spuce 5 14 < 14 0s-C
| SPLICE 6 15A 7 15A AFS—2
| J2-2 808 s 808 AFS—1
| -35 805 = 805 0S—A
| J1-34 804 > 804 0s-B
| 8 ° 7
| E—
|
|
' 1
| J2-9 771 5
| J1-18 767 <
I Ji-19 765 4
J2—1 770 -
| N/C :
| J1-20 766
|
|
|
|
:_PAGE 30F 4 i
REVISION: H-8455-D
DATE: 3/7/11 PAGE3 OF 4

DRAWING #: 0H6341



COMPONENTS LOCATED ON ENGINE

N 3
N-23 —a— 79 —35
J-10 —— 0 —i:[ |
J1-16 ———SHLD— =

a0

CRANK _|h mP1

3
=22 —hH—79A—F o = e
J1-n—u—0A—:‘f_:[w CAM MP2
=15 ——4-SHLDA —= 7 )

GND
LOS

=33

2
J1-21 68

GND 0 :D:@:-: WTS

1

A
J1-31

WLS

J1-32 573 D

B
EC-8 — 2

0 d[E
EC—7 L =
! AFS 1 |

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
573A 0 :
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

o PACE 4 OF 4
WIRING - DIAGRAM
REVISION: H-8455-D G2.4L G2 NEXUS

DATE: 3/7/11 PAGE 4 OF 4 DRAWING #: 0H6341



1 11

44 44

E1, E2 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"G” = 120/208VAC 60HZ

l_PAGE 1 0F 4

REVISION: H-9868-D
DATE: 10/18/11

PAGE 1 0F 4

I I
I I
| TB |
I I
DIRECT 0o
| <] AR [[{iBA oe) | 1 g |
(@@ —— 44 —4R[EIHS
I L, (BLACK) 1 — 1 —iEer I
| s ®D) + —foel— 4 |
[T I £ ®) ¥
[ T 2 @@ 2 —yrlal |
| BRUSHLESS 1 (BLACK) 6 —@y 6 -:]IEIEI |
| 4 (RED) o o |
NOTE: USED
| WITH G4.6L & |
| 1 11 G6.8L UNITS |
| — 44 44 ONLY |
I I
I I
| > DIRECTDRIVE | o= | GEAR BOX |
| 5ToTS AS DRIVE |
I AS I
| MLCB I
| ololo |
I El E2 E3 I
| . . LEGEND |
| GENERATOR OUTPUT CUSTOMER CONNECTIONS AR - ALTERNATOR ROTOR |
I E1 TO E21 *240VAC OR 220VAC AS - ALTERNATOR STATOR I
E1 TO NB BA - BRUSH ASSEMBLY
| E2 To N *120VAC OR T10VAC EF - EXCITER FIELD |
*NOTE: THE BTH DIGIT OF THE MODEL NUMBER SPECIFIES MLCB — MAIN LINE CIRCUIT BREAKER
| OUTPUT VOLTAGE NB - NEUTRAL BLOCK |
| "A" = 120/240VAC 60HZ TB_ - TERMINAL BLOCK |
| "M” = 110/220VAC 50HZ |
: OPTION 2 - THREE PHASE, CPL CONTROL PANEL,120/208V :
| st st |
| S3 S3 1B I
I DIRECT I
I AR :ﬂ:D:I BA SS; "EIHIEI |
— |
: L1 eLack) 1 1 —EIRH :
————+4 (ReD) ; ¢ Rl
I — 2 f 2 ;EIEIE: I
I 4 (RED) I
| NOTE: USED |
| - . WITH G4.6L & |
G6.8L UNITS
| S1 S1 ONLY |
| *s8 *s8 I
s2 s2
I *S9 *S9 A I
| s3 s3 |
: I o DIRECT DRIVE :
| Ikelke s6 AS |
d %510
I MLCB NB *S11 I
| *S12 |
| olo|o o |
I s *S7-512 EXIST ONLY ON A 12—WIRE ALTERNATOR I
L ]
I GENERATOR OUTPUT CUSTOMER CONNECTIONS I
| E1 T0 E2 |
E2 TO EB] *208VAC
I E1 TO E3 I
I I
I I
I I

WIRING - DIAGRAM

CPL ALTERNATOR

DRAWING #: 0H6342



TR
el
R
| Zne
ZaE]
Re

r—-—--""""""_"'""—-"\">-""-""--""—-""——"—"-—"——"———" "~ —— Y — -0 — — - - -/ - 1
OPTION 3 - THREE PHASE, CPL CONTROL PANEL, 6-WIRE 277/480V
s15 s15
s16 16 B
DIRECT 0 O
<] AR [][{hBA 515 —ff@eef
——S16 —1@@H]
L1 (sLack) 1 —
s ®D) + el
— 2 el
== K
BRUSHLESS 1 (BLACK) 6 _Z%%Z
4 (RED) o o
NOTE: USED
WITH G4.6L &
S16 16 6.8L UNITS
s15 515 ONLY
s1 s1
s2 )
s3 s3
s4
s5
6 DIRECT DRIVE
o|o]o /
MLCB NB i
of[olo o
Bl E2 E3
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS %NERN ATOR ROTOR
E1 TO E2
£2 TO EB] *4B0VAC OR *400VAC By T BRIRNALR SIATOR
E1, E2 OR E%I TToO NEB3 = *277VAC OR *231VAC EF  — EXCITER FIELD
' = MLCB — MAIN LINE CIRCUIT BREAKER
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES N A ANE R
OUTPUT VOLTAGE TB_ — TERMINAL BLOCK
277/480VAC 60HZ =

" =
"R" = 231/400VAC 50HZ

OPTION 4 - THREE PHASE DELTA, CPL CONTROL PANEL, 7-WIRE 120/240V

1 1
s3 s3
DIRECT
<] AR :ﬂ:D:I BA TR
A2l
1 (BLACK) 1 B
—4 (RED) 4 | SR
e e
BRUSHLESS 1 (BLACK) 6 el e lefl<
4 (RED)
NOTE: USED
WITH G4.6L &
S1 S1 G6.8L UNITS
S5 S5 ONLY
s2 s2
S6 S6
S3 s3
S4 S4
00
DIRECT DRIVE
Ikl
MLCB NB
o|lo]o
E1 E2 E3
L ]
GENERATOR OUTPUT CUSTOMER CONNECTIONS
E1 TO E2
E2 TO E3 | *240VAC
E1 TO E3
E1 OR E3 TO NB = *120VAC
*NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES
OUTPUT VOLTAGE
"J” = 120/240VAC B60HZ
- - ______ brzos

REVISION: H-9868-D

DATE: 10/18/11 PAGE 2 OF 4

:
I
:
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
|
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
N

WIRING - DIAGRAM

CPL ALTERNATOR

DRAWING #: 0H6342



r -\-""" - - — - - . T T 1
| OPTION 5 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION) |
: SA SA :
sB sB
| B |
DIRECT 00
| <] AR [f{hBA S EE |
@@ —— SB —4RISHl
| L, (BLACK) 1 — 1 _‘:]I_JIE', |
I ———4 (RED) 4 —@@t + —Rl |
| —— 2 —{@@h 2 R |
| BRUSHLESS 1 (BLACK) 6 —@y 6 —yR{[HH |
| 4 (RED) o 9 |
NOTE: USED
| WITH G6.8L [
| S3 S3 UNITS ONLY |
S9 S9
| s8 s8 |
| S2 S2 |
s1 s1
: s7 s7 Y 4 N :
| f . GEARBOX |
| @) | b | 6 S6 DRIVE |
fe S10
: MLCB NB S11 AS :
S12
| ololo o |
| E1 E2 E3 ECEND |
: GENERATOR OUTPUT CUSTOMER CONNECTIONS AR — ALTERNATOR ROTOR :
E1 TO E2 AS — ALTERNATOR STATOR
| E2 TO EB] *208VAC BA — BRUSH ASSEMBLY [
| E1 TO E3 EF  — EXCITER FIELD |
E1, E2 OR E3 TO NB = *120VAC MLCB — MAIN LINE CIRCUIT BREAKER
| *NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES NB - NEUTRAL BLOCK [
| OUTPUT VOLTAGE TB_ — TERMINAL BLOCK |
| "G" = 120/208VAC 60HZ |
: OPTION 6 - THREE PHASE, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION) :
| s15 15 |
| S16 S16 |
I DIRECT I
| <] AR :ﬂ:ﬂ] BA TR |
: L1 @aco EI:IE :
—+ ReD) SR
| FelETell |
| BRUSHLESS 1 (BLACK) ARl |
I 4 (RED) I
| NOTE: USED |
WITH G6.8L
| s3 UNITS ONLY I
s2
| = a |
I GEARBOX |
| DRIVE |
: ofJoJo AS :
| MLCB I
: o[o]o :
E1 E2 E3
| S16 |
| s15 |
: GENERATOR OUTPUT CUSTOMER CONNECTIONS :
E1 TO E2
| E2 TO EB] *480VAC |
E1 TO E3
| E1, E2 OR E3 TO NB = *277VAC |
| *NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES |
| QUTPUT VOLTAGE |
"K" = 277 /480VAC 60HZ
(PACE3 OF 4 W =zasowcenz B

REVISION: H-9868-D
DATE: 10/18/11

PAGE 3 OF 4

WIRING - DIAGRAM
CPL ALTERNATOR

DRAWING #: 0H6342



i OPTION 7 - THREE PHASE SERIES DELTA, CPL CONTROL PANEL, GEARBOX (REVERSE ROTATION) O
SA SA
sB sB 1B
DIRECT 9 9
<] AR [][{BA @@ TRLI
ICE S|
L1 (BLack 1 — AR5l
4 (ReD) + ol 1anE
2 —i@@H (| SEIE
BRUSHLESS 1 (BLACK) 6 —@y Ao
4 (ReD) o o]
NQTE: USED
WITH G6.8L
N3 N3 _Css% UNITS ONLY
N2 N2 55122
N1 N1 S

| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| s7 |
| STOTS o |
| S9 |
| MLCB 55 |
s8
I ololo I
| E1 E2 E3 |
| : . LEGEND |
| GENERATOR OUTPUT CUSTOMER CONNECTIONS AR - ALTERNATOR ROTOR |
| E2 TO EB] *240VAC BA  — BRUSH ASSEMBLY |
| Ef=N OR E2-N OR E3oN = M20VAG MLCB = WMAN LINE GIRCUIT BREAKER |
| "NOTE: THE 8TH DIGIT OF THE MODEL NUMBER SPECIFIES NB - NEUTRAL BLOCK |
: "J” = 120/240VAC 60HZ = :
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| PAGE 4 OF 4|
.- - - |

REVISION: H-9868-D
DATE: 10/18/11

PAGE4 OF 4

WIRING - DIAGRAM
CPL ALTERNATOR

DRAWING #: 0H6342



	Owner's Manual
	Exploded Views
	Installation Diagram
	Wiring Diagrams/Schematics




